


HARDWARE ILLUSTRATION

A1. 1/2"X3"L Hex Head Bolt [4PCS]
A2. 1/2"X3 1/4"L Hex Head Bolt [6PCS]
A3. 1/2"X3 1/2"L Hex Head Bolt [4PCS]
A4. 1/2"X5"L Hex Head Bolt --[3PCS]
A5. 1/2"X5 1/4"L Hex Head Bolt [2PCS]
A6. 3/8X3/4"L Hex Head Bolt [2PCS]
A7. 3/8"X3"L Hex Head Bolt [4PCS]
A8. 5/16"X3/4" Hex Head Bolt [4PCS]
A9. 5/16"X1" Co.Noid Head Bolt [4PCS]
A10. 5/16"X1" Round Bolt [13PCS]
A11.5/16"X1 1/4" Hex Head Bolt _ [2PCS]
A12.5/16"X2 1/4" Hex Head Bolt [2PCS]
B1. 1/2" Nylon Lock Nut [19PCS]

B2. 3/8" Nylon Lock Nut [4PCS]
B3. 5/16" Nylon Lock Nut [4PCS]

C1. 1/2"(1.D.) Washer(@25) : [BPCS]

C2. 1/2"(1.D.) Washer(@34) [30PCS]
C3. 3/8"(1.D.) Washer(@27) [8PCS]
C4. 3/8"(1.D.) Washer(@30) [2PCS]
C5. 5/16"(1.D.) Washer(¢24‘ ’ 17PCS]
C6. 5/16" Spring Washer: 17PCS]
C7.5/16" (1.D. )Washer(¢18‘ r8PCS]

www%% ’

@fav@?&cfﬁ/

B1 . B2 B3

GLPH1100-052005 Page 1



HARDWARE ILLUSTRATION

D1. 45X45 End Cap(9211-091) [2PCS]
D2. 2"X2" End Cap(9211-006) [2PCS]
D3. 2"X2" End Cap(9211-087) [6PCS]
D4. @50 Round End Cap(9211-020) . -[2PCS]
D5. 2"X2"L Foot Cap(9211-024) [7PCS]
D6. @20 Round End Cap(9211-036) , [4PCS]
D7. 2"x2" Rubber Dount (9212-010) [2PCS]
D8. 38X75L Rubber Pad(9310-002) [2PCS]
D9. 38X325L Rubber Pad(9310-042) [1PCS]
D10. P1"x2.5t Round End Cap(9260-021) [4PCS]
D11. 38X38 End Cap(9211-003) [4PCS]
D12. 25X50 End Cap (9211-009) [2PCS]
D1 D5 -
& S
I.“/
D6

® /
D10 . D11 D12 '

GLPH1100-052005 Page 2

e i



PARTS ILLUSTRATION SHEET

C[1PCS]
A[1PCS] B[1PCS] N
/ / DI1PCS]
E[1PCS] F[1PCS] G[1PCS]

H[1PCS] J[1 PCS]

L[1PCS] M[1PCS] P[2PCS] T[1PCS]
| e N
U[1PCS] V[1PCS]
8312-013
QI1PCS] R[1PCS]  S[1PCS] f 104

W[2PCS] X[1PCS]
8343-023 8333-045

GLPH1100-052005




- - - -~ -

)

PARTS ILLUSTRATION SHEET

Y[1PCS] | Z[1PCS] |
AA[1PCS] AB[2PCS] AC[1PCS]

GLPH1100-052005

e Bl i



ASSEMBLY STEP 1

GLPH-1100-052005 %
B{j[} H



ASSEMBLY STEP 2

Page 6

GLPH1100-052005



D7

GLPH1100-052005 &g




ASSEMBLY STEP 4

short

GLPH1100-052005



ASSEMBLY STEP 5

STEP 4

Page 9

1y]
o
=
N
wn
?
o
o
«
1
X
G
i
U



ASSEMBLY STEP 6

GLPH1100-052005




ASSEMBLY STEP 7

Cé6x8 A10x8

Section View

LPH-1100.1-072004 4 Page 11
) 1



{/JC max oo

ASSEMBLY STEP 8 -9 - 0%

(s - 077
53 - ©f

Section View

LPH-1100.1-072004




